

STATE OF NEVADA  
DEPARTMENT OF TRANSPORTATION  
**AUDIT REPORT FORM FOR COMPACTION CURVE**

Contract No.: \_\_\_\_\_  
Type of Material: \_\_\_\_\_

Date Sampled: \_\_\_\_\_  
Date of IA Report: \_\_\_\_\_

MAXIMUM DENSITY TEST AUDIT: T108 Method

IA Test Curve: Test No.: \_\_\_\_\_  
Tested By: \_\_\_\_\_

MAXIMUM DENSITY TEST AUDIT: T108 Method

Field Test Curve: Test No.: \_\_\_\_\_  
Tested By: \_\_\_\_\_  
Date Field Curve Ran: \_\_\_\_\_

Dry Density	% Moisture	% Retained 3/4 Sieve	% Retained # 4 Sieve	App. Sp. Gr.	As Plotted Max. Density	Dry Density	% Moisture	% Retained 3/4 Sieve	% Retained # 4 Sieve	App. Sp. Gr.	As Plotted Max. Density

Calculated Maximum Density:      IA Lab      Field      Tolerance  
   \_\_\_\_\_      \_\_\_\_\_      ± 3 lbs/ft<sup>3</sup> (± 50 kg/m<sup>3</sup>)

Remarks: \_\_\_\_\_  
 \_\_\_\_\_  
 \_\_\_\_\_  
 \_\_\_\_\_  
 \_\_\_\_\_  
 \_\_\_\_\_  
 \_\_\_\_\_  
 \_\_\_\_\_  
 \_\_\_\_\_  
 \_\_\_\_\_  
 \_\_\_\_\_

Independent Assurance Lab: \_\_\_\_\_